\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

WOY TV Signal Track

On 0ff

: #BH 43 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel0, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

- WAde  Center Freq
abdb JB.000000 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #BH 43 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagell, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2 Channel Bandwidth = 3 MHz
1.1.2.1 Channel =B

1.1.2.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel

ren 36 R W Center Freq
#Atten 36 dBb 4B £99.000008 Mi=

Start Freq
6980006066 MHz

Stop Freq
700.000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

) - #UBH 91 KkHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel?2, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.2 QPSK/1RB # max

4 Agilent R Freq/Channel

N
Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

P P T
(R AR P PP WY U L By i e

1 MHz
#JBH 91 kHz

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel3, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

1
?‘-.-.v-—"'\""‘h'ﬂ“".._

S Freq Offset
: @BHEAEARE Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel4, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

T,

I o L L SR S PP
|

' Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel5, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2 Channel =T
1.1.2.2.1 QPSK/1IRB # 0

# Agilent
Mkrl

7lb

#Atten 36 dB

es B #EH 91 kHz

Report No:
SYBH(Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission

R T |Freq/Channel
| Center Freq

716090088 MHz

Start Freq
715.666666 MHz

Stop Freq
F17.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

o Of

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

#Atten 36

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel?, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

#Atten 36

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

I'r..1‘"‘-'\""""-.’-“"|'nI.Jr.I.'_.-mr._,‘_,‘Lrr'r-'\-"l"r.'.-,-.-.-w**'p-'.l‘r"l‘q"h F r E q 0 f f 5 e t
AN ) 09000000 1z

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel8, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

#Atten 36

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

3
Tl M
e L SR P A T

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel9, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3 Channel Bandwidth =5 MHz
1.1.3.1 Channel =B

1.1.3.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel

e 36 gl Center Freq
#Atten 36 dBb 3.66 dB £99.000008 Mi=

Start Freq
6980006066 MHz

Stop Freq
700.000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

#Res BM 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page20, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track

R PRI BRI MRS L [:In [:I 'F '|:

1 MHz
#Il_llE:H 15151 l.H:

File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page21, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.1.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
Z00.BBARREA kHz
Auto Man
I S S Freq Offset
@BHEAEARE Hz

Signal Track
On 0ff

#WEH 156 kHz #iweep 1

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page22, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel

Ao 36 AR DOSME  Center Freq
sritten 5o b SEUR oo 000000 M2

Start Freq
698666666 MHz

LT IR I P B |

A
i

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

] - #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page23, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.2 Channel =T

1.1.3.2.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
Mirl 716.848 MHz

#Atten 36 dB | ' 3 Center Freq

e S | ¢ 1 G.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
F17.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
i On Off

; EH 51 | #BH 156 kH=z #5weep 1 5 ( Its,
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page24, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page25, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

#Atten 36

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page26, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

30 dBm #Atten 36 dB . dBn 8 l%eé‘@t[%%gmg

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#Res BH 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file saved

#iweep 1 5
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4 Channel Bandwidth = 10 MHz
1.1.4.1 Channel =B

1.1.4.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel

ren 36 R W Center Freq
#Atten 36 dBb 4B £99.000008 Mi=

Start Freq
6980006066 MHz

Stop Freq
700.000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

b ' AR kHz
peration Status. C:PIC IF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq

#Htten b 649.000000 MHz

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

1 !
AR
J S ———rRe AT Ry R T R

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page29, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.1.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page30, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel
496 MU

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

B Rk A S

Stop Freq
700.666060 MHz

CF Step
ZAA_ARRAAA kHz
1 Auto Man

=
™
—
e

R
— PP S s

Freq Offset
060660668 Hz

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.2 Channel =T

1.1.4.2.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
Mikrl 716.388 MHz

sAtten 36 dB r . . Center Freq

— ' 716.680066 MHz

Start Freq
715.666666 MHz

Stop Freq
F17.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

Signal Track
On Off

25 O
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel

ren 36 R PossdE  Center Freq
sritten 5o b 716.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

-------

Signal Track
On 0ff

# .-EE: I - #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel

ren 36 R PO  Center Freq
sritten 5o b 716.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

.-_-_.-.-.-.-_...-..-..-.1-:--.-.--.1_...*.,,_'*_‘_“
e,

Freq Offset
060660668 Hz

Signal Track
On 0ff

# .-EE: I - #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file saved

#Speep 1
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel

e 3 PG  Center Freq
sritten 5o b 716.000008 Miz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200000808 kHz
Auto Man
............ I N Freq Offset
B.aeanaeae Hz

Signal Track
On 0ff

# .-EE: I - #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page35, Total67
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2 Test Mode=TM2
1.2.1 Channel Bandwidth = 1.4 MHz
1.2.1.1 Channel =B

1.2.1.1.1 16QAM/1RB #0

# Agilent R T |Freg/Channel

e 3 R Pypeale  Conter Freg
#Htten 36 dB 4B 699.000000 MHe

Start Freq
G98.006660 MHz

Stop Freq
700000066 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

z #EH 43 kHz #5wesp 1 s 1ts)
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

) Wiz
#Il_llE:H ":13 |'.H:

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page38, Total67
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

'L'-'*'""-"""-"'i*r"n.-\-"'-'|""-""""*"I'."!"""-"H-"'"‘-""'-'""""f""*"-."'\-'- st

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#WBH 43 kHz #iweep 1
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2 Channel =T

1.2.1.2.1 16QAM /1RB #0

# Agilent R T |Freq/Channel

e e EOsgie Center Freqg
#Htten 36 dB 53.20 dE 16 800860 Miz

Start Freq
715.666666 MHz

Stop Freq
F17.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1
Signal Track
""-"’-.-k.-'h -*"“"""""+'dll"‘*'"""T'l’*IlH’f'i'llir'|F*“lrl'""ﬁw'ﬂ"'11"""111'||||n|‘ﬂ‘l'f||ﬂ'|lll'm 0n g w
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

J
Y

i, ,
by |
bt fn*._ -

s,

Signal Track

T
L q'r--lL.ll.-\,\.hl_._.‘_.._.-_w*_. [:ln w

; #Il_llE:H -':13 |',H: #IE' Weep l
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #BH 43 kHz
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

#Atten 36

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

g Y
Y jh;di e ..._Ji "
TR e, .
-
Ly o

Signal Track
On 0ff

: #BH 43 kHz
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2 Channel Bandwidth = 3 MHz
1.2.2.1 Channel =B

1.2.2.1.1 16QAM/1RB #0

# Agilent R T |Freg/Channel

ren 36 R W Center Freq
#Atten 36 dB |5 699060068 MHz

Start Freq
6980006066 MHz

Stop Freq
700.000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

) - #UBH 91 KkHz
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track

oy L " )
R P P B PURRRTC e 0 OFf

1 MHz
#JBH 91 kHz

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.3 16QAM / non-1RB #mid/2

# Agilent R T |Freg/Channel
|"1| , -
5

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

’_.n-.-.—....__._..-"-—"--f‘h""-1.-.-.-""-""""""-"'-.-..,_.-r-'-'n-d"ln"._.-fn-p‘-""..

Stop Freq
700000009 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file
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Huawel  FCC ID:QISB890

1.2.2.2 Channel =T

1.2.2.2.1 16QAM /1RB #0

# Agilent R T |Freq/Channel
Mikrl F16.996

e § Center Freq

#Htten & 716.000608 MHz

Start Freq
715.666666 MHz

Stop Freq
F17.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

" Signal Track

Ll
it R T S PO N Y W-'n—,uu.-.-,.—.-,..-*.l"'""“‘" |:| n [:l 1: 1:

2 MHz

25 O

es BH 30 kHz WBH 91 kHz 501 pts)
File Operation Status. C:PICTURE.GIF file saved

#Sweep 1 3
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1.2.2.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\BH 91 kHz #iweep 1
File Operation Status. C:PICTURE.GIF file saved
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1.2.2.2.3 16QAM / non-1RB #mid/2

# Agilent R T |Freg/Channel

ren 36 R PO  Center Freq
sritten 5o b 716.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

' 9 kHz #UBH 91 kiz
File Operation Status. C:PICTURE.GIF file
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1.2.2.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

#Atten 36

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file
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1.2.3 Channel Bandwidth =5 MHz
1.2.3.1 Channel =B

1.2.3.1.1 16QAM/1RB #0

# Agilent R T |Freg/Channel

ren 36 R RSNl  Center Freq
#Atten 36 dB 3,04 B £99.000008 Mi=

Start Freq
6980006066 MHz

Stop Freq
700.000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

#Res BM 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page52, Total67
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

W Signal Track
On 0ff

#\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file saved
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Huawel  FCC ID:QISB890

1.2.3.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

gt
1 I
A

R -.l'-’#.\-'-
S

I P e Freq Offset
T B 0.BARERERE Hz

Signal Track
On 0ff

#WEH 156 kHz #iweep 1

File Operation Status. C:PICTURE.GIF file saved
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Huawel  FCC ID:QISB890

1.2.3.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

ol r A P e i

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.2 Channel =T

1.2.3.2.1 16QAM /1RB #0
% Agilent R T |Freq/Channel

e 26 R ' NN Center Freq
Hitten 36 dF LB 1600000 M

Start Freq
715.666666 MHz

Stop Freq
F17.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

el O Signal Track
H"""'J‘"_"""'"""""'""""*"'""'“""‘--—'---.-.--.--.-.-.-.._,.-.-._-.....n.-.-,_.;...-.,......-.-.,-.-.;.a-'\-...- []n w

25 O |

=5 BH 51 kHz #BH 156 kH=z 5 (601 pts)
File Operation Status. C:PICTURE.GIF file saved
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Huawel  FCC ID:QISB890

1.2.3.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

o8 Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

#Atten 36

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

#Atten 36

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4 Channel Bandwidth = 10 MHz
1.2.4.1 Channel =B

1.2.4.1.1 16QAM/1RB #0

# Agilent R T |Freg/Channel

ren 36 R el Center Freq
#Atten 36 dBb 31.76 dB £99.008000 MHe

Start Freq
6980006066 MHz

Stop Freq
700.000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

b ' AR kHz
peration Status. C:PIC IF file
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Huawel  FCC ID:QISB890

1.2.4.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq

#Htten b 649.000000 MHz

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

1

A

" "l
. = et
LAt W Vo JRPN e T T  111P  g

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

L st
PN R £ PP o

Freq Offset
060660668 Hz

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.2 Channel =T

1.2.4.2.1 16QAM /1RB #0

# Agilent R T |Freq/Channel
Mirl 716

sAtten 36 dB r . . Center Freq

— ' 716.680066 MHz

Start Freq
715.666666 MHz

Stop Freq
F17.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

N
D

Irlﬂl“l\"""""-]I 'J"u""'i"r-Ji'I"l1\'I"-'4‘"r1.a-'-"I-.|'l|"IL.f|.F;-+'"'|.""'!'""'.'9}"|.a’"J'-"l-‘4‘r'H"'r'-"'""P"i-"H.ﬁ‘-.-.-'n.-*---rt'r'-.-""\' S I g na I T rac k
On Dff

25 O
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Huawel  FCC ID:QISB890

1.2.4.2.2 16QAM /1RB #max

# Agilent R T |Freg/Channel

. Wode  Center Freq
abdb JB.000000 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

# .-EE: I - #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.2.3 16QAM / non-1RB #mid/2

# Agilent R T |Freg/Channel

e RESSSaME  Conter Freq
sritten 5o b CRlSBLEUN  716.000000 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

# .-EE: I - #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.2.4 16QAM /full RBs
4 Agilent R Freq/Channel

Aren 36 R PVt  Center Freq
sritten 5o b 716.000008 Miz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
ZH0.AA0A0H kHz

L
i
h"’*’mw X Huto Man
LS
—

bty

B e s Y ST Y I | F re q 0 f f gg t
0.80000000 Hz

Signal Track
On 0ff

# .-EE: I - #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file
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HUAWE  FCC ID:QISB890 N

Appendix E

Spurious Emission at Antenna Terminal
According to FCC Part 2.1051 & Part 27.53(Q)
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HUAWEl  FCC ID:QISB890 Y e
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Huawel  FCC ID:QISB890 o e
1.2.3.3.1  L16QAM/IRBS JRB HO ..oeeieeieieieieectiee et e e ettt e e ettt e e et e e e sttt e e sabaeessaaeeeeaseeeesaeeessasaessasseessasssessnsasessssessaseeessnsaeesanraeesns
1.24 Channel Bandwidth = 10 MHz
1.2.4.1 Channel =B....ccooveeviieeeiiieeenns
1.2.4.1.1 16QAM/1RBs /RB #0
1.2.4.2 Channel=M.....ccccevvvveennnnn.

1.2.4.2.1 16QAM/1RBs /RB #0
1.2.4.3 (00T 1Y PRSP PPPPN
1.2.4.3.1 16QAM/1RBs /RB #0
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1 For Band 12

NOTELZ: All relevant operation modes have been tested, and the 1RBs /RB#0 case data is included in this
report.

1.1 Test Mode=TM1
1.1.1 Channel Bandwidth = 1.4 MHz
1.1.1.1 Channel =B

1.1.1.1.1 QPSK/1RBs /RB #0

# Agilent R T |Freg/Channel

ren 36 R = M Center Freq
#Htten 36 dB 53.68 dB 29 CORBAGE kHa

Start Freq
DC Coupled | sEslsIstmlsl W e

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Auto Man

Freq Offset
060660668 Hz

2 Signal Track
., LIII‘":".'.FI'"IIFI“LIl...'*l,IMI'pI-'.I,iqi*.IrLIIllﬂl- On w

b P, IR f
LW LY L L [T W m Iy o !
T el J ¥ |.| |7 1.|I & ]-J.I F"—-'l.f L I'l..ll ||'_r._.-r |rr'|_|r1 '.l"".‘_,'ll 1"'11'||_|'-r"-{ IL,I"-"-' F‘"‘I k I-*--'J"'r'",-" !.,f'r.r'."l,'f' I"'-"u"'-lnu

BH 1 kHz #\BW 3 kHz

Sweep 13

Copyright 2000-2008 Agilent Technologies
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

e l"'"l"'ll'*‘r‘j’“-"p"»r‘-w"'|.-r4.-|,n-.~{\-'-h"wl,j""r4,.'.'n.,..'f,.,~.-h.HI|'u..,-.f.‘u,,,-r-.-.I..l-r.,.r,,-.u'r1..,-.,-...H-1,_\.,,|'v,.|.v.*.lll1n,b,,r._4..,.r..1hw. P RARSTARY| Off

e, P Signal Track

#FH EW .1 @ kHz #JBH 30 kHz Sweep
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
R T e .
RN N H4-.-.-.J,i_J.'L-.I'u,.-+r._a_|h'~'I-.-.l.lnL+J"l4"_...-'1-i'-,1_,.11.-.5.,.1'1%!.,}-'..-.,, T SN AR H s T e ey A.BARERREAE Hz
£(F): !
566 Signal Track
_ O Off

IE' ) F:|

Bl Hz #UBH 300 kHz

Copyright 2000-2008 Agilent Technologies
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.2 Channel =M
1.1.1.2.1 QPSK/1RBs /RB #0

=5 Agilent

#Atten 36 dB

gt

Yom

PII'J-II'~1.|‘|IJ"| B Prl - \
'ﬂl'q'l * ”III'I h.l"u"u‘fl,l"-."I'I'J*'l"'"ﬂ ’II

25 O

#IHIE:“ :l lH:

Report No:
SYBH Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission

R T |Freq/Channel
| Center Freq

79.5000008 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

A Tt |
W m J"r"!"-"h'll-.u"r'-._hﬂ"\"ﬂp" b, "".,..’rr Ty Ih .l"-"I,-“.'—-"'.'q’-;“ J hr‘r.-"",.'"'1.'~ul""-"'|._|""'l| I..'|.‘|'|,

141 kHz

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Mkrl
r Center Freq
15.6756666 MHz

#Atten 36 dB -a1.9

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ ¢

i e Signal Track
E T |:] n "rr*.‘l.l\d-l i L "ll""'-'1I“‘-'f'1!."||I"'L"|"-"‘|_"‘F.'*"I-'f4l-'*f-11_.l ’!|Ih ﬂ .}"Iln"'.i;'\!_ P ﬁ."'l'\""'l I F"-hr.-"!'h' ki - rl"ll.'n "h'.lﬂ'l"-".l‘ll‘-"- .Ilqll'wh -"lp'l.'p""lq-.l' ”.'n'l"‘p.hﬁﬂhfl' 1,#: I:I h D '|: '|:
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Mkrl 711 MHz
r-;.q - Center Freq
e 0.01506666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
e it PR T el 1‘4I1}'-‘H““"'.-""I‘ﬁ"ﬂ'l.n""- Ly Bt p, rineop e 5.J"*-'..-.r|,-""l-'I?""u‘P#'H“Ir..'JfII'--""‘""*""w-'*ll'v'"l'-"r'l-l_.__u'r-.- EI . EI EI EI EI EI EI EI EI H £
AR ol b A ERESE - il I
£ .
ETun Signal Track
On Off

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.3 Channel =

1.1.1.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

Aeren 36 AR M Center Freq
Hitten 36 dF - 79.C000000 ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

LTSI
Vit ||| 1L |
L P |I TR e
' 'Lf-, H'||I'--| '|i|"'.-r L“.-l'-"' "J"ur 'll,.lhj I||r'lﬂ.\|, 1'll'| J,_H "nlirlll-'l '.ll, Iq Ia|! "y " l‘l K

uJ '\-\H‘ P i W, _J'.'IV

141 kHz

es B z #/BH 3 kHz Sweep 13 i1 pts)
File Uperatlun Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

Un Rk
ETIZHI Wy L'l"""f'I"*-*“"-f'a'-'~'-H‘-Hlb-.'r"-.-'fff‘u""r'rmH,c‘i.r-1.u1-4-'-a1"-wr'wuh".I.-.1-.rM;'q\-‘-.v'-'*'rr-'l"r.u~'nan".'I.'uJ—."I'|"'.1"’1,-,.!f..'uﬂ-v'v«*la""'«'t- On Off
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB 24.35 dBm

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
) {J.h.",.,'.-.IPJ.I-P.rh.u'r.lm'-#..h,a.,,'.. T Ay B.ABRBAGAE Hz

" .-.|I‘-4"-""+“"J|Il|"'-"'-r.'-'-. Aot AL
b \'IF-Jcll"%1.”"]'1'!““""*.&-&-"" W o e A

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2 Channel Bandwidth = 3 MHz
1.1.2.1 Channel =B

1.1.2.1.1 QPSK/1RBs /RB #0

# Agilent R T |Freg/Channel

ren 36 R el Center Freq
#Atten 36 dB 52.78 dB 29 CORBAGD kHa

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

- W O Dff

bt

Lk ) 'LF.J'llF. l.lr fupretin .
T o L . 1 | e e | o "

A T i Tl '..1|"||4-J W ppe it l.q I-.r"lhlﬂ'p'\' '.‘-.l.|,"--"""q1"r""'""1-J‘fi"""1"J'fq""hl‘r]"""lf"'r'-

] #IHIE-“ :- lH:
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£E) 1o

S , Signal Track
EIF'Z”' R At b bl Al Rt il AR Off

il =t
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

) o, y
., .l""lv.ll'.""f"ﬂ-'“' e "-’"‘l'ﬂ.,.*'h‘-hfu___”_.- el
o

If._n,_}‘“ o
. o Y ey b " Frrh Al
Ligreeer ._,-....r._.-,,i,._,....'\',_a..rhl"' Wit gt

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2 Channel =M
1.1.2.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

T
4 '?‘J h
v W
U | , n
W el e b
'l Sl B S 1T A g P AT | T - e "
L ™ F'I."I L "'""ir"F'u'-fL' LN T i ST W ]I.-.,.r'I.-...,.-.'l-"'..,'-.]‘i"".,_!|""-.-"',."-.JP-"'I,.'i't-"'lll".‘['-

Signal Track
On Off

141 kHz

25 O

a5 B :Hz #/BW 3 kHz Sweep 13 il pts)
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(f) &

S Signal Track
ETL”I W "4'""1""""h"II'|f-‘iJu"'"|.-'-h,l‘r"r"q‘?I.';.-.\’.41"""L-'.-lﬂ.l..-4",-r'r;"'.l’-l.n""-1'-.-4..||J"1!"'.|'i'r'.lr'l-'-'lfl'l'r'|,.--.-'.il'.'-.Lf1.Ii--f-n'-'r‘*'"'-'"a.-r-*aL."4'*"i.-{'~'-‘-'Il*r"-nli"""""ﬂfl'lll*l.hﬁ' On Off
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
e L e | (. 00000008 Hz

Ml 4 .
ikt b ..«,,».-r'll"w.u.r-.-.»-t-'l" A AN L s gl
B b T LI

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.3 Channel =

1.1.2.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

Orren 26 AR M Center Freq
#Atten 36 dB : 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

. i
‘ ?,', ] Signal Track

L Il'll ! I ’
T'-hrh..-.l.!I.-"ll,;.‘_r R s "'H o 4 Ih'hlrlah o I:]n w

LT
'-.-“ LR 'Hl.'-"l ‘rﬂ“ 1f|" lﬂ'{ e, M) F““ fi i) ! l';'-'-h r"'uq' A4

141 kHz

es B z #/BH 3 kHz Sweep 13 i1 pts)
File Uperatlun Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

P l
£t ?

T ) Signal Track
F IFl_JI N A 1»-'-!'4-.“..'1.#.1'”.4 -H..-.-',-.r,Jw-a..,L,r__,,.,r,l,,,,l,,l,. 4. e i MY Jl"' ” ‘Wi. e 'f'*‘l"'.'H'-r"r'-.f'*l.""-"-'-'l'r'ﬂ‘ H'" 4'.'?‘-“"""1 Ml 0 w
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset

S N B.B0BARAGAE Hz
) TS h L by I LY R Ty o
TN SRR el e LTI A i

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3 Channel Bandwidth =5 MHz
1.1.3.1 Channel =B

1.1.3.1.1 QPSK/1RBs /RB #0

# Agilent R T |Freg/Channel

ren 36 R iliataide  Conter Freq
#Atten 36 dBb 53.47 db 29 CORBAGD kHa

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

LY Ir; . .;'I i
AR .CTa PR AT fl
= .u.n,....u, ey "'. — "11.1"'—"'1"1""'!"1'-. -

f ] 1y o y i L
by | I"L;,-‘ i "'frlrl b .r'l | f"'mrl PI...'.I'I.J 1] 1 o -“'l-r"lrlfr'I"" ﬂ-.,.-‘r-,rh-"‘i' r-—-hr-'"-.,p-"u,_.-'-

#Res BH 1 kHz #UBH 3 kHz  Sweep 13
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page22, Total75
SYBH Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ 3
%

Signal Track
LIFT [T g A ) .
FT LN FRAHI L '*.-'lWr4‘-,f|'|-,|I-"I.l'*r"'}l'|L||l-JL-l-l“fﬁh..llll.‘r,ﬂll.lﬂil"l'h Al 1'H’Ju,,i|!‘.l..I'I".'I'-.?'-"""-'I'.'-l"'ﬂ.*i.ﬁ'r,- 4',.|h'ﬁn._I|'l.1l.'_hl.-.‘,'..‘L;.,.”,.I_‘Illﬂurbd!,]._-j_,-_.ﬂl ® (n 0Ff
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
o e i..a.-'v.,.l.a.-'-..n.-uull-..l'ﬁ'r. e e g4 B.AARRERAG Hz

I‘I'llu.‘f

LT N .

Lo ke ey ﬂ't.-'h-.:-..r.-u-u‘-l-d-'-"” bt Al A bl
o W 11Ty

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.2 Channel =M
1.1.3.2.1 QPSK/1RBs /RB #0

=5 Agilent

#Atten 36 dB

Lo
.
Lrhipiah b e
L o1 R a1 SN i )
' K LAl =g IIP'J Illllu'.h'-l '\-'rll.['r"r' h'"..l'l"'ﬂ. |'|l||_1IJ|’||""r'I-F"r'.I |'1I'f'.'h
! T

25 O

#IHIE:“ :l lH:

Report No:
SYBH Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission

R

o | S )
el -'1-.-.,"‘-1__.-.* " |-,|r|'r,1.-. ¥ "-1.."‘.1-' I'.I"I."u' ‘.|r|rl.-.l"' et et

T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

141 kHz

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(P:

i I'H(!Ei oy ;
F T n LU ‘*‘IH 1' ﬂb'l_',q'“\fl“'.l .l,’lwll.l-q n IH"w’ﬁlll-""" Je JH..N oluondy, Sy M, I'ﬁ‘# I'ﬁ"i.f"lll"\d‘ Hh‘lF h‘g-".."“ll'l'l b ||""I'1|"|'I1I.F'-r“‘-" ‘U"L., ARE [:l h [:l .|: .|:

Signal Track
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset

T L L L AT T .

L WY S P I......fJ.-r'-,|IIll'H*""'"'r'"‘n*-'1"'i-'-.-1"-.'|'i,L.hu-1-'-4."-'-.H-‘r"‘n"J'L'-“‘f-‘-""q"M"MﬂImwuw T hjrllmhwk‘m.'}"ﬂ 100000000 e

Wb LERE B Tt L i

£if: i

i Signal Track
- On Oft

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.3 Channel =T
1.1.3.3.1 QPSK/1RBs /RB #0

=5 Agilent

#Atten 36 dB

I "y,
"-.I"r ol
.2 N

S |,,."""‘|'|I| I"IJIFI-"\IF"I'-,_,-'IJ I]I"I.I " |r|

25 O

#IHIE:“ :l lH:

Sweep 13

Report No:
SYBH Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission

R

i s T 0| - |'l| M
Vi by ""{r"ll""l4'“']“"""&“"" ! I|-''.I-"-"""-"ﬂl,-l' [ et Ill"'"'r.J‘r-.l"".-"'u'i.ruﬂ.lr L|-|'-'I-IH'P|-“'L;.

T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

141 kHz

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

E Iy 1- AR 1

F'I:u..n. %""-"I Bt , Signal Track

Ik A A o Y I"»""l"f:"'-J'-r'I"1'I"l"'-'r*'|'|illjf.nﬂri'l.k. AL HIl;n‘.ml'-'fr'"'llLﬁ-" g H1.‘|I'u,-'-.-|}1,-,-..-u1,,l."l-a'l._u‘]"l‘L,lJ\'n.hf'- A 0ff
o F:I urr
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
.nI.,.L,.“'._,.-.'...-a.r-....'n..'1,»-;'|_~..,,L,.,_h._*-.u,_ﬂ.a.,.;,\,-d‘_w B.BREREARE Hz

A, o bt
LA ey by rilaph, illl'fr'll'v.'llﬁ'-r\ll....,-"l‘-‘-l Hralh 1I"’h''-'‘'''-\5-'|--"""\J-.'Il"-l"" I""II-“H"‘LJ"'I"-“'"*‘”

£
. Signal Track
FTun on OFf

IE' I F:|

Bl Hz WUBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4 Channel Bandwidth = 10 MHz
1.1.4.1 Channel =B

1.1.4.1.1 QPSK/1RBs /RB #0

# Agilent R T |Freg/Channel

e 26 AR T e ¥ Center Freq
#Atten 36 dBb : 4B 29 CE00B8E ki

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

.l.l-u.-.‘—.ql .
1] fl
L I'u"'p.. ‘rmll L"I .

R f"'"ll"l-'ll|' Ly Jnll.l.rl-'.“ﬂJl

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
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Huawel  FCC ID:QISB890

1.1.4.2 Channel =M
1.1.4.2.1 QPSK/1RBs /RB #0

=5 Agilent

#Atten 36 dB

i
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Sweep 13
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| Center Freq

79.5000008 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

141 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
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FTun F J
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
o LIIkI,_{_I1hﬁ_.,.r.L,#:...,..H..».,,,L.,.l,.ww_}.w,ﬂ_‘_m 0.666EEEEE Hz
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£
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Bl Hz #UBH 300 kHz
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Huawel  FCC ID:QISB890

1.1.4.3 Channel =T
1.1.4.3.1 QPSK/1RBs /RB #0

=5 Agilent

#Atten 36 dB
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T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

141 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

o Signal Track
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Huawel  FCC ID:QISB890

4 Agilent R Freq/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
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] Wittt b i

£
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2 Test Mode=TM2
1.2.1 Channel Bandwidth = 1.4 MHz
1.2.1.1 Channel =B

1.2.1.1.1 16QAM/1RBs /RB #0
% Agilent R T Freq/Channel

e ap e M Center Freq
#htten 36 dE 79.5000000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0068000 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off
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Whe e _r|'|r, ] .
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WL, T l"."'"ﬂi" A II" ] i qllj'-.r’l,l'pf-""'l_r'l|,-'l-"'.l"'m-"'.llf'n_.ﬂ_.-.l Iﬁ_:I'l.r'.-L.,-"".. .Jrh,,rl""rq"'a.,r

f
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ $
FTun

Signal Track
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
Iﬁ

T e P | D.ABBARARE Hz
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FTun Signal Track
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Bl Hz WUBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2 Channel =M
1.2.1.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

eran 36 AR . M Center Freq
Hitten 36 dF - 79.C000000 ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1
S Signal Track
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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FTun ‘?
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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s .} p.l'-h"'""""ﬁ Fhealiy A, 1
Fu Lo eyl My L ELTIEN ¥, A
bl bR, ke L RE NI P W el
iyl Y i

£
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Bl Hz WUBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3 Channel =T
1.2.1.3.1 16QAM/1RBs /RB #0

=5 Agilent

#Atten 36 dB

S
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N, rlI. i ™y iyl
W L “IITI‘"'-""."r'f"-'L'-.-|I"'|..1”'||.J‘F'|-J"J'ﬁ " ,‘-'""-"I.I.I'.

25 O

#IHIE:“ :l lH:

Report No:
SYBH Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission

R

YT — 4 x i
i I"'-“‘"lr"" Wi o e Moy "‘-l"l"ln"r"'-l. Jr'l"l"l.'nbﬂ-.lr'l-.rll ot
T

T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
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Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

141 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ &

. Signal Track
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
; T E e | 1. I0BAAARE Hz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2 Channel Bandwidth = 3 MHz
1.2.2.1 Channel =B

1.2.2.1.1 16QAM/1RBs /RB #0

# Agilent R T |Freg/Channel

e 26 AR " ¥ Center Freq
#Atten 36 dBb 53.37 dB 29 CE00B8E ki

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

> Signal Track
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.2 Channel =M
1.2.2.2.1 16QAM/1RBs /RB #0

=5 Agilent

#Atten 36 dB
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Center Freq
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9.00000088 kHz

Stop Freq
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CF Step
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Auto Man

Freq Offset
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Signal Track
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£

S Signal Track
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
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Huawel  FCC ID:QISB890

1.2.2.3 Channel =T
1.2.2.3.1 16QAM/1RBs /RB #0

=5 Agilent

#Atten 36 dB
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T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
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Stop Freq
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CF Step
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Auto Man

Freq Offset
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Signal Track
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# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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Huawel  FCC ID:QISB890

1.2.3 Channel Bandwidth =5 MHz
1.2.3.1 Channel =B

1.2.3.1.1 16QAM/1RBs /RB #0

# Agilent R T |Freg/Channel

e 26 AR ASANY  Center Freq
#Atten 36 dBb 53.57 dB 29 CE00B8E ki

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off
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#Res BH 1 kHz #VBH 3 kHz
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# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
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Huawel  FCC ID:QISB890

1.2.3.2 Channel =M
1.2.3.2.1 16QAM/1RBs /RB #0

=5 Agilent

#Atten 36 dB
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Sweep 13 G

T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
9.00000088 kHz

Stop Freq
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CF Step
14.1086808 kHz
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Freq Offset
0.66666666 Hz
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# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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# Agilent R T |Fregq/Channel
Mkrl 711 MHz
#Atten 36 dB 24.55 dBm

Center Freq
501566666 GHz

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
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Huto Man

Freq Offset
0.666EEEEE Hz
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1.2.3.3 Channel =T
1.2.3.3.1 16QAM/1RBs /RB #0

=5 Agilent

#Atten 36 dB
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Center Freq
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# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Htten 36 dB £

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man
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Huawel  FCC ID:QISB890

1.2.4 Channel Bandwidth = 10 MHz
1.2.4.1 Channel =B

1.2.4.1.1 16QAM/1RBs /RB #0

# Agilent R T |Freg/Channel

ren 36 R eavagile  Center Freq
#Atten 36 dBb 53.92 dB 29 CE00B8E ki

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off
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# Agilent R T |Freg/Channel
Mkrl 158 kHz
#Atten 36 dB 51.16 dBEm

Center Freq
15.6756666 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man
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1.2.4.2 Channel =M
1.2.4.2.1 16QAM/1RBs /RB #0

=5 Agilent

#Atten 36 dB
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Center Freq
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Stop Freq
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CF Step
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Auto Man

Freq Offset
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
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Huawel  FCC ID:QISB890

1.2.4.3 Channel =T
1.2.4.3.1 16QAM/1RBs /RB #0

=5 Agilent

#Atten 36 dB
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T |Freg/Channel
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79.5000000 kHz
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Stop Freq
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CF Step
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Freq Offset
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File Operation Status. C:PICTURE.GIF file saved

Page73, Total75



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
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Appendix F

Radiated spurious emission

According to FCC Part 2.1053& Part 27.53(Q)
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Iy,
/7,

W

Note: 1. Simultaneous transmission was investigated and no new emissions were found.
2. RBW = 1MHz, VBW > 3 x RBW.
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(30MHz~3GHz)
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(3GHz~18GHz)
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(18GHz~26.5GHz)
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(18GHz~26.5GHz)
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Appendix G

Frequency Stability
According to FCC Part 2.1055 & Part 27.54
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HUAWEI

FCC ID:QISB890

TESTING

Frequency Error vs. Temperature:

Freq. vs. Freq. vs. A fl
Test RF Volt. Temp. Freq. ra?ed 20q°C Limit Verdict
Mode Ch. Error [HZ] [ppm]
[ppm] [ppm]

-30 °C -23 -0.03251 --- 2.5 Pass

-20 °C 25 0.03534 +2.5 Pass

-10 °C -22 -0.03110 --- 2.5 Pass

0°C 24 0.03392 +2.5 Pass

TMI\]/'I():LA M VN 10 °C 25 0.03534 --- 2.5 Pass
20 °C 26 0.03675 +2.5 Pass

30 °C -16 -0.02261 --- 2.5 Pass

40 °C -7 -0.00989 +2.5 Pass

50 °C 13 0.01837 --- 2.5 Pass

-30 °C 27 0.03816 +2.5 Pass

-20 °C 19 0.02686 --- 2.5 Pass

-10 °C -25 -0.03534 +2.5 Pass

0°C 10 0.01413 --- 2.5 Pass

TM1(3M) M VN 10 °C -24 -0.03392 --- +2.5 Pass
20 °C 12 0.01696 --- 2.5 Pass

30°C -20 -0.02827 +2.5 Pass

40 °C 27 0.03816 --- 2.5 Pass

50 °C 12 0.01696 +2.5 Pass

-30 °C 22 0.03110 --- 2.5 Pass

-20 °C 9 0.01272 --- 2.5 Pass

-10 °C 23 0.03251 --- 2.5 Pass

0°C -15 -0.02120 --- 2.5 Pass

TM1(5M) M VN 10 °C 11 0.01555 --- 2.5 Pass
20 °C 17 0.02403 --- +2.5 Pass

30 °C 15 0.02120 --- 2.5 Pass

40 °C 17 0.02403 --- 2.5 Pass

50 °C -22 -0.00868 --- 2.5 Pass

-30 °C 9 0.01272 --- 2.5 Pass

-20 °C -6 -0.00848 --- 2.5 Pass

-10 °C 27 0.03816 --- 2.5 Pass

0°C -17 -0.02403 --- 2.5 Pass

TMI\:/II')(]'O M VN 10 °C 8 0.01131 --- 2.5 Pass
20 °C -16 -0.02261 --- 2.5 Pass

30 °C 17 0.02403 --- 2.5 Pass

40 °C -9 -0.01272 --- 2.5 Pass

50 °C -9 -0.00355 --- 2.5 Pass
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-30 °C 9 0.00479 --- 2.5 Pass

-20 °C 12 0.00638 +2.5 Pass

-10 °C -7 -0.00372 --- 2.5 Pass

0°C -12 -0.00638 +2.5 Pass

TM|\2/|§1'4 M VN 10 °C 15 0.00798 --- 2.5 Pass
20 °C 10 0.00532 +2.5 Pass

30 °C -6 -0.00319 --- 2.5 Pass

40 °C -5 -0.00266 +2.5 Pass

50 °C 12 0.00638 --- 2.5 Pass

-30 °C 12 0.00638 +2.5 Pass

-20 °C -11 -0.00585 --- 2.5 Pass

-10 °C 14 0.00745 --- +2.5 Pass

0°C -5 -0.00266 --- 2.5 Pass

TM2(3M) M VN 10 °C 13 0.00691 --- +2.5 Pass
20 °C 6 0.00319 --- 2.5 Pass

30°C 12 0.00638 +2.5 Pass

40 °C -6 -0.00319 --- 2.5 Pass

50 °C 12 0.00638 +2.5 Pass

-30 °C 15 0.00798 --- 2.5 Pass

-20 °C 20 0.01064 +2.5 Pass

-10 °C 13 0.00691 --- 2.5 Pass

0°C -21 -0.01117 --- +2.5 Pass

TM2(5M) M VN 10 °C -8 -0.00426 --- 2.5 Pass
20 °C -20 -0.01064 +2.5 Pass

30 °C 27 0.01436 --- 2.5 Pass

40 °C 15 0.00798 --- 2.5 Pass

50 °C 10 0.00532 --- 2.5 Pass

-30 °C 20 0.01064 --- 2.5 Pass

-20 °C -12 -0.00638 --- 2.5 Pass

-10 °C -23 -0.01223 --- 2.5 Pass

0°C 14 0.00745 --- 2.5 Pass

TMI\i)(lo M VN 10 °C 12 0.00638 --- +2.5 Pass
20 °C 15 0.00798 --- 2.5 Pass

30 °C 20 0.01064 --- 2.5 Pass

40 °C 13 0.00691 --- 2.5 Pass

50 °C -21 -0.01117 --- 2.5 Pass
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HUAWE FCC ID:QISB890 L
Frequency Error vs. Voltage:
Freq. Freq. vs. Freq. vs. -
l\-/lrggfe g': Temp. Volt. Error rated 20 °C [IF_)IS:TI:] Verdict
' [Hz] [ppm] [ppm]
VL 14 0.01979 2.5 Pass
TMI%L“ M | 20°Cc [ N 19 0.02686 2.5 | Pass
VH 22 0.03110 2.5 Pass
VL 18 0.02544 +2.5 Pass
TM1(3M) M 20 °C VN 19 0.02686 2.5 Pass
VH 26 0.03675 2.5 Pass
TM1(5M) M 20 °C VL 15 0.02120 2.5 Pass
VN 8 0.01131 2.5 Pass
VH 26 0.03675 2.5 Pass
TM1(10 M 20 °C VL -19 -0.02686 2.5 Pass
M) VN -25 -0.03534 2.5 Pass
VH 27 0.03816 2.5 Pass
VL 14 0.00745 2.5 Pass
TMI\Z/I()l'4 M 20 °C VN -7 -0.00372 2.5 Pass
VH -16 -0.00851 2.5 Pass
VL 14 0.00745 --- +2.5 Pass
TM2(3M) M 20 °C VN -11 -0.00585 2.5 Pass
VH 18 0.00957 2.5 Pass
TM2(5M) M 20 °C VL 11 0.00585 2.5 Pass
VN 19 0.01011 --- 2.5 Pass
VH 19 0.01011 2.5 Pass
TM2(10 M 20 °C VL -16 -0.00851 --- 2.5 Pass
M) VN 20 0.01064 2.5 Pass
VH -5 -0.00266 2.5 Pass
The END
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